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Pos.

Number

Description

Qty

55-344

Hinge pin

B-650512

Screw black ripp M5 x 12 ISO 88913

200-016

Hinge, top

B-330504

Socket set screw M5 x 4 DIN913

200-018

Hinge bottom

50-362

Hinge shaft, bottom

B-330405

Socket set screw M4 x 5 DIN913
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Pos.

Number

Description

200-428

Deflector plate

200-404

Isolation back

200-405

Isolation back

200-406

Isolation side

200-407

Isolation side

200-420

Isolation bottom front

200-410

Isolation side/bottom

200-424

Isolation front
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200-422

Isolation front
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200-426

Isolation front post
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Pos. | Number Description Qty
1 20046 Frame for door welded 1
2 P-120802 Rope seal 1
3 200-504 Glass curved 1
4 20054 Back frame welded 1
5 P-110006 Seal 1
6 20066 Handle, welded 1
7 20003 Welded hook 1
8 200-318 Spacer 1
9 200-028 Hook for closing mechanism 1
10 B-320612 Socket head cap screw M6 x 12 DIN912 8.8 | 1
11 B-010006 Washer 6 mm DIN125A 1
12 B-340405 Socket set screw M4x5 DIN914 2
13 B-330412 Socket set screw M4x12 DIN913 H45 1
14 B-010005 Washer 5 mm DIN125A 1
15 B-200004 Hex. jam nut M4 DIN439B 0,4 1
16 B-360406 Button head screw M4 x 6 1ISO7380 10.9 1
17 B-2100005 | Nut M5 DIN 934 8.8 1
18 Fje-1120282 | Spring for door 1
19 78-316 Washer for closing mechanism 1
20 B-300406 Hex. socket countersunk head screw M4x6 | 18
21 P-100014 Rope seal 1
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Pos. | Number Description Qty
1 8244 Welded air damper 1
2 5510 Tube for air damper 1
3 200-0002 Damper handle 1
4 B-010010 [ Washer 10 mm DIN125A 1
5 Fje-701322 | Spring 1
6 B-320520 | Socket head cap screw M5 x 20 DIN912 | 1
7 B-360512 | Buttonhead screw M5 x 12 1ISO7380 1
8 78-312 Bushing 1
9 B-320512 | Socket head cap screw M5 x 8 DIN912 | 1
10 B-020006 | Plain washer 6 mm DIN9021 1
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Pos.| Number | Description Qty
1 B-650512 | Screw black ripp M5 x 12 ISO 88913 | 4
2 5023 Closing roller welded 2
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Pos. | Number Description Qty
1 5-404 Grate 1
2 5-408 Frame for grate 1
3 200-118 | Sliding plate for grate 1
4 73546 Fork for grate welded 1
5 B-210008 | Nut M8 DIN 934 8.8 2
6 200-014 | Plate for grate 1
7 200-128 | Handle for grate 1
8 B-360508 | Button head screw M5 x 8 2
9 B-010005 | Washer 5 mm DIN125A 2
10 B-020005 | Plain washer 5 mm DIN9021 | 2
11 8-316 Distance bush 2
12 B-360510 | Button head screw M5 x 10 | 2
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Pos.| Number | Description Qty
1 200002 Welded topplate, curved front 1
2 20048 Side plate left, welded 1
3 20049 Side plate welded 1
4 B-650512 | Screw black ripp M5 x 12 1SO 88913 | 4
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Pos.| Number | Description Qty
1 200-252 | Heat reflector plate 1
2 P-100014 | Rope seal 2
3 200-250 | Heat reflector plate 1
4 B-320506 | Socket head cap screw M5 x 6 DIN912 8.8 | 2
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Pos.| Number | Description Qty
1 200-232 | Upright tray 1
2 10-210 Ash drawer 1
3 B-360406 | Button head screw M4 x 6 1ISO7380 10.9 | 1




